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Test Report Certification

Applicant : HONG KONG NATURAL SOUND ELECTRONICS LIMITED
Manufacturer : Shenzhen Natural Sound Electronics Co., Ltd.
EUT Description : MID

(A) MODEL NO.: PC9711, Trio-Stealth Pro 9.7C

(B) SERIAL NO.: N/A

(C) POWER SUPPLY: DC 3.7V (Li-polymer battery) & DC 5V (Power by
Adapter)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C Section 15.247
ANSI C63.4: 2009

The EUT was tested according to DTS test procedure of October 04, 2012 KDB558074 D01
DTS Meas Guidance v02 for compliance to FCC 47CFR 15.247 requirements

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section 15.247 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : December 15-25, 2012
Prepared by :
py Apple [
pprle (y
(Engineer)
Approved & Authorized Signer : 5
{ .
M l\’
(Manager)

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

FCC ID: PWK-PC9711

EUT

Model Number

Frequency Range

Number of Channels

Antenna Gain
Power Supply

Adapter

Data Rate

Applicant

Address

Manufacturer
Address

Date of sample received :

Date of Test

MID

PC9711, Trio-Stealth Pro 9.7C

(Note: These samples are same except for the model
number is difference. So we prepare the PC9711 for FCC
test.)

802.11b/g/n(20MHz): 2412-2462MHz

802.11n(40MHz): 2422-2452MHz

802.11b/g/n (20MHz):11

802.11n (40MHz): 7

0dBi
DC 3.7V (Li-polymer battery) & DC 5V (Power by
adapter)

Model number: TESA5-0035015dV-B

Input: AC 100-240V; 50/60Hz

Output: DC 5V/2000mA

Output line: Non-shielded, Non-detachable, 1.5m

802.11b: 11, 5.5, 2, 1 Mbps
802.119: 54, 48, 36, 24, 18, 12, 9, 6 Mbps
802.11n: up to 150Mbps

HONG KONG NATURAL SOUND ELECTRONICS
LIMITED

FLAT/RM M 4/F CONTINENTAL MANSION 300
KING’S ROAD HONG KONG

Shenzhen Natural Sound Electronics Co., Ltd.

4" Building, Xinyuan Industrial Zone, Gushu Village,
Bao’an District, Shenzhen, China

December 15, 2012

December 15-25, 2012

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



1.2.Carrier Frequency of Channels

802.11b, 802.11g, 802.11n (20MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437 ---
802.11n (40MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
--- - 07 2442
--- - 08 2447
03 2422 09 2452
04 2427 -
05 2432 -
06 2437 -
1.3.Test Procedure

Page 6 of 199

The EUT was tested according to DTS test procedure of October 04, 2012 KDB558074
D01 DTS Meas Guidance v02 for compliance to FCC 47CFR 15.247 requirements

1.4.Special Accessory and Auxiliary Equipment

FCC ID: PWK-PC9711

n.a.

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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1.5.Description of Test Facility

EMC Lab :Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories
The Certificate Registration Number is L3193

Name of Firm : ACCURATE TECHNOLOGY CO. LTD

Site Location - F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

1.6.Measurement Uncertainty

Conducted Emission Expanded Uncertainty = 2.23dB, k=2
Radiated emission expanded uncertainty = 3.08dB, k=2
(9kHz-30MHz)

Radiated emission expanded uncertainty = 4.42dB, k=2
(30MHz-1000MHz)

Radiated emission expanded uncertainty = 4.06dB, k=2

(Above 1GHz)

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



2. MEASURING DEVICE AND TEST EQUIPMENT

Table 1: List of Test and Measurement Equipment

Page 8 of 199

Kind of equipment | Manufacturer Type SIN Calibrated dates | Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 Jan. 8, 2012 Jan. 7, 2013
EMI Test Receiver | Rohde&Schwarz | ESPI3 101526/003 Jan. 8, 2012 Jan. 7, 2013
Spectrum Analyzer| Agilent E7405A MY45115511 | Jan. 8, 2012 Jan. 7, 2013
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 Jan. 8, 2012 Jan. 7, 2013
0-01
Loop Antenna Schwarzbeck FMZB1516 1516131 Jan. 8, 2012 Jan. 7, 2013
Bilog Antenna Schwarzbeck VULB9163 9163-323 Jan. 8, 2012 Jan. 7, 2013
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 Jan. 8, 2012 Jan. 7, 2013
Horn Antenna Schwarzbeck BBHA9170 9170-359 Jan. 8, 2012 Jan. 7, 2013
LISN Rohde&Schwarz | ESH3-Z5 100305 Jan. 8, 2012 Jan. 7, 2013
LISN Schwarzbeck NSLK8126 8126431 Jan. 8, 2012 Jan. 7, 2013
Highpass Filter Wainwright WHKX3.6/18 | N/A Jan. 8, 2012 Jan. 7, 2013
Instruments G-10SS
Band Reject Filter | Wainwright WRCG2400/2 | N/A Jan. 8, 2012 Jan. 7, 2013
Instruments 485-2375/2510
-60/11SS

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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3. OPERATION OF EUT DURING TESTING

3.1.0perating Mode

The mode is used: 1.802.11b Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

2.802.11g Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

3.802.11n (20MHz) Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

4.802.11n (40MHz) Transmitting mode
Low Channel: 2422MHz
Middle Channel: 2437MHz
High Channel: 2452MHz

5. Charging

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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3.2.Configuration and peripherals

EUT

Figure 1 Setup: Transmitting mode

AC 120V/60Hz
<«—— Adapter EUT

Figure 2 Setup: Charging mode

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



4. TEST PROCEDURES AND RESULTS
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FCC Rules Description of Test Result
Section 15.247(a)(2) 6dB Bandwidth Test Compliant
Section 15.247(e) Power Spectral Density Test Compliant
Section 15.247(b)(3) Maximum Peak Output Power Test Compliant
Section 15.247(d) Band Edge Compliance Test Compliant
Section 15.247(d) Radiated Spurious Emission Test Compliant
Section 15.209

Section 15.247(d) Conducted Spurious Emission Test Compliant
Section 15.207 AC Power Line Conducted Emission Test | Compliant
Section 15.203 Antenna Requirement Compliant

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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5. 6DB BANDWIDTH MEASUREMENT

5.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: MID)

5.2.The Requirement For Section 15.247(a)(2)

Section 15.247(a)(2): Systems using digital modulation techniques may operate in the
902-928MHz, 2400-2483.5MHz, and 5725-5850MHz bands. The minimum 6 dB
bandwidth shall be at least 500 kHz.

5.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1.MID (EUT)

Model Number : PC9711
Serial Number . N/A
Manufacturer . Shenzhen Natural Sound Electronics Co., Ltd.

5.4.0perating Condition of EUT
5.4.1.Setup the EUT and simulator as shown as Section 5.1.
5.4.2.Turn on the power of all equipment.

5.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462 and 2422-2452MHz. We select 2412MHz, 2437MHz, 2462MHz and
2422MHz, 2437MHz, 2452MHz TX frequency to transmit.

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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5.5.Test Procedure

1. Set resolution bandwidth (RBW) = 1-5% or DTS BW, not to exceed 100 kHz.

. Set the video bandwidth (VBW) = 3 x RBW.

. Detector = Peak.

. Trace mode = max hold.

. Sweep = auto couple.

. Allow the trace to stabilize.

. Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.

~NOoO Ok~ wWwhN

5.6.Test Result

PASS.
Date of Test: December 18, 2012 Temperature:  25°C
EUT: MID Humidity: 50%
Model No.: PC9711 Power Supply: AC 120V/60HZ
Test Mode: TX Test Engineer: Pei
The test was performed with 802.11b
Frequency 6dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2412 10.08 > 0.5MHz
Middle 2437 10.04 > 0.5MHz
High 2462 10.08 > 0.5MHz

The test was performed with 802.11g
Frequency 6dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2412 16.56 > 0.5MHz
Middle 2437 16.60 > 0.5MHz
High 2462 16.56 > 0.5MHz

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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The test was performed with 802.11n (Bandwidth: 20 MHz)
Frequency 6dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2412 17.80 > 0.5MHz
Middle 2437 17.76 > 0.5MHz
High 2462 17.76 > 0.5MHz
The test was performed with 802.11n (Bandwidth: 40 MHz)
Frequency 6dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2422 36.44 > 0.5MHz
Middle 2437 36.48 > 0.5MHz
High 2452 36.40 > 0.5MHz

The spectrum analyzer plots are attached as below.

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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802.11b Channel Low 2412MHz

@
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802.11b Channel Middle 2437MHz

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -9.07 dBm

Ref 20 dBEm Att 50 4B *SWT 2.5 ms 2.431520000 GH=z
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz

@ i

Ref 20 dBm ATt S50 dB .
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REW 100 kH= Marker 1 [T1 ]
VBW 300 kH=

SWT 2.5 ms 2.4036B80000 GH=z
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802.11g Channel Middle 2437MHz

@ *RBW 100 kHz Delta 1 [T1 ]
*VEW 300 kHz -0.2%
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802.11g Channel High 2462MHz
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802.11n Channel Low 2412MHz (20MHz)

@ REW 100 kHz Delta 1 [Tl ]
*VBW 300 kHz -0.04
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802.11n Channel Middle 2437MHz(20MHz)

@ REBW 100 kH=z Marker 1 [T1 ]
*WVBW 300 kH= —14.79 dBm
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802.11n Channel High 2462MHz(20MHz)
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802.11n Channel Low 2422MHz (40MHz)
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802.11n Channel Middle 2437MHz(40MHz)

Ref 2 dBm LAtt 50 dB SWT 5 ms 4 2
. EEPtEsldsoni o
1 PH
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802.11n Channel High 2452MHz(40MHz)
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6. MAXIMUM PEAK OUTPUT POWER

6.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: MID)

6.2.The Requirement For Section 15.247(b)(3)

Section 15.247(b)(3): For systems using digital modulation in the 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz bands: 1 Watt.

6.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.3.1.MID (EUT)

Model Number : PC9711
Serial Number : N/A
Manufacturer : Shenzhen Natural Sound Electronics Co., Ltd.

6.4.0perating Condition of EUT
6.4.1.Setup the EUT and simulator as shown as Section 6.1.
6.4.2.Turn on the power of all equipment.

6.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462 and 2422-2452MHz. We select 2412MHz, 2437MHz, 2462MHz and
2422MHz, 2437MHz, 2452MHz TX frequency to transmit.

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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6.5.Test Procedure

6.5.1.The EUT was tested according to DTS test procedure of October 04, 2012
KDB558074 D01 DTS Meas Guidance v02 for compliance to FCC 47CFR 15.247
requirements.

6.5.2.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

6.5.3.Set RBW of spectrum analyzer to 1IMHz and VBW to 3MHz.

6.5.4.Measurement the maximum peak output power.

6.6.Test Result
PASS.

Date of Test: December 18, 2012 Temperature:  25°C
EUT: MID Humidity: 50%
Model No.: PC9711 Power Supply: AC 120V/60HZ

Test Mode: TX Test Engineer: Pei

The test was performed with 802.11b
Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2412 9.31 8.53 30dBm/1W
Middle 2437 9.05 8.04 30dBm/1W
High 2462 8.42 6.95 30dBm/1W
The test was performed with 802.11g
Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm/W
Low 2412 9.48 8.87 30dBm/1W
Middle 2437 9.68 9.29 30dBm/1W
High 2462 9.61 9.14 30dBm/1W

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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The test was performed with 802.11n (20MHz)
Channel Frequency Peak Output Power | Peak Output Power Limits
(MH2z) (dBm) (mW) dBm /W
Low 2412 9.42 8.75 30dBm/1W
Middle 2437 9.16 8.24 30dBm/1W
High 2462 9.75 9.44 30dBm/1W
The test was performed with 802.11n (40MHz)
Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2422 9.27 8.45 30dBm/1W
Middle 2437 9.01 7.96 30dBm/1W
High 2452 9.75 9.44 30dBm/1W

The spectrum analyzer plots are attached as below.

FCC ID: PWK-PC9711
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Middle 2437MHz
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802.11n Channel Low 2412MHz (20MHz)
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802.11n Channel High 2462MHz (20MHz)
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802.11n Channel Low 2422MHz (40MHz)
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802.11n Channel High 2452MHz (40MHz)
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7. POWER SPECTRAL DENSITY MEASUREMENT

7.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: MID)

7.2.The Requirement For Section 15.247(e)

Section 15.247(e): For digitally modulated systems, the power spectral density conducted
from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz
band during any time interval of continuous transmission.

7.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

7.3.1.MID (EUT)

Model Number : PC9711
Serial Number . N/A
Manufacturer . Shenzhen Natural Sound Electronics Co., Ltd.

7.4.0perating Condition of EUT
7.4.1.Setup the EUT and simulator as shown as Section 7.1.
7.4.2.Turn on the power of all equipment.

7.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462 and 2422-2452MHz. We select 2412MHz, 2437MHz, 2462MHz and
2422MHz, 2437MHz, 2452MHz TX frequency to transmit.

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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7.5.Test Procedure

7.5.1.The EUT was tested according to DTS test procedure of October 04, 2012
KDB558074 D01 DTS Meas Guidance v02 for compliance to FCC 47CFR 15.247
requirements.

7.5.2.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

7.5.3.Measurement Procedure PKPSD:

This procedure must be used if maximum peak conducted output power was used
to demonstrate compliance to the fundamental output power limit, and is optional
if the maximum (average) conducted output power was used to demonstrate
compliance.

1. Set analyzer center frequency to DTS channel center frequency.

2. Set the span to 1.5 times the DTS channel bandwidth.

3. Set the RBW = 3 kHz.

4. Set the VBW = 3 x RBW.

5. Detector = peak.

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Allow trace to fully stabilize.

9. Use the peak marker function to determine the maximum amplitude level.

10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and
repeat.

7.5.4.Measurement the maximum power spectral density.

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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PASS.
Date of Test: December 18, 2012 Temperature:  25°C
EUT: MID Humidity: 50%
Model No.: PC9711 Power Supply: AC 120V/60HZ
Test Mode: TX Test Engineer: Pei
The test was performed with 802.11b
Frequency Power Spectral Density Limits
Channel (MH2) (dBm) (dBm)
Low 2412 -23.85 8 dBm
Middle 2437 -24.42 8 dBm
High 2462 -25.10 8 dBm
The test was performed with 802.11g
Frequency Power Spectral Density Limits
Channel (MH2) (dBm) (dBm)
Low 2412 -26.55 8 dBm
Middle 2437 -27.34 8 dBm
High 2462 -27.97 8dBm

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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The test was performed with 802.11n (20MHz)

Channel Fr(eI\CJILlj_(IeQ)cy Power Sp()g;tr?)l Density (L(;Qr'rts
Low 2412 -23.47 8 dBm
Middle 2437 -24.34 8 dBm
High 2462 -24.93 8 dBm

The test was performed with 802.11n (40MHz)

Channel Fr(eI\CJILlj_(IeQ)cy Power Sp()g;tr?)l Density (Ldlgrlrg
Low 2422 -26.33 8 dBm
Middle 2437 -25.70 8 dBm
High 2452 -26.07 8 dBm

The spectrum analyzer plots are attached as below.
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Page 46 of 199

802.11b Channel Low 2412MHz

Ref Z0 dBm Att 50 dB 2.412 GHz
1 [
1 PH
_/_m_m’-'\-/_\
| ] N
/’\ IH \ \II /—\\
: \/ \/
10 i W
¢
Center 2.412 GHz 1.65 MH=z/ Span 16.5 MH=
Date: 18.DEC.2012 19:14:51

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



Page 47 of 199

802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz

v J
-
Center 2.462 GHz 1.65 MH=z/ Span 16.5 MH=

Date: 18.DEC.2012 19:15:54

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



802.11g Channel Low 2412MHz

Page 49 of 199

- kA AR AR ¢ AL i
= I|u Lo} UL I A W'Wlll[uu vyugeT g vo uv AL 41
! | ||
| i | 4 |
4 I "‘ﬁ.
-5 ’éwy e
Juﬂ%
Center 2.412 GH=z 2.55 MH=z Span 25.5 MH=

Date: 18.DEC.2012 19:17:38

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



802.11g Channel Middle 2437MHz

®

Page 50 of 199

Center Z.437 GH=z

Date: 18.DEC.Z2012 19:17:1¢

FCC ID: PWK-PC9711

8]
w
o
x4

Span 25.5 MH=

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



Page 51 of 199

802.11g Channel High 2462MHz
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802.11n Channel Low 2412MHz (20MHz)
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802.11n Channel Middle 2437MHz (20MHz)
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802.11n Channel High 2462MHz(20MHz)
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802.11n Channel Middle 2437MHz(40MHz)
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802.11n Channel High 2452MHz(40MHz)
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8. BAND EDGE COMPLIANCE TEST

8.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: MID)

8.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

8.3.EUT Configuration on Measurement

FCC ID: PWK-PC9711

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

8.3.1.MID (EUT)

Model Number : PC9711
Serial Number . N/A
Manufacturer : Shenzhen Natural Sound Electronics Co., Ltd.

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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8.4.0perating Condition of EUT
8.4.1.Setup the EUT and simulator as shown as Section 8.1.
8.4.2.Turn on the power of all equipment.

8.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462 and 2422-2452MHz MHz. We select 2412MHz, 2462MHz and
2422MHz, 2452MHz TX frequency to transmit.

8.5.Test Procedure
Conducted Band Edge:
8.5.1. The transmitter output was connected to the spectrum analyzer via a low loss
cable.
8.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.
Radiate Band Edge:
8.5.3. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

8.5.4. The turntable was rotated for 360 degrees to determine the position of
maximum emission level.

8.5.5. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m
to find out the highest emission.

8.5.6. Set the spectrum analyzer in the following setting in order to capture the lower
and upper band-edges of the emission:

RBW=1MHz, VBW=1MHz

8.5.7.The band edges was measured and recorded.

FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



8.6.Test Result

Pass
Conducted test

Date of Test: December 18, 2012

Temperature:

EUT: MID

Humidity:

Model No.: PC9711

Power Supply:

Test Mode: TX

Test Engineer:
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25°C

50%

AC 120V/60HZ
Pei

The test was performed with 802.11b

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2412 35.84 > 20dBc
2462 36.58 > 20dBc

The test was performed with 802.11g

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2412 30.32 > 20dBc
2462 30.33 > 20dBc

The test was performed with 802.11n (20MHz)

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2412 31.11 > 20dBc
2462 31.99 > 20dBc

The test was performed with 802.11n (40MHz)

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MH2z)
2422 26.96 > 20dBc
2452 26.87 > 20dBc

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel High 2462MHz
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802.11n Channel Low 2412MHz (20MHz)
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802.11n Channel High 2462MHz (20MHz)
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802.11n Channel High 2452MHz (40MHz)
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Radiated Band Edge Result
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Date of Test: December 17, 2012 Temperature:  25°C

EUT: MID Humidity: 50%

Model No.: PC9711 Power Supply: AC 120V/60Hz

Test Mode:  802.11b Channel Low 2412MHz Test Engineer: Pei
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBu\V/m) Margin(dB) Polarization

(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK | AV PEAK
2310.000 | 39.00 47.63 -7.81 31.19 | 39.82 | 54.00 | 74.00 | -22.81 | -34.18 | \Vertical
2376.130 | 45.02 50.43 -7.62 37.40 | 42.81 | 54.00 | 74.00 | -16.60 | -31.19 | \Vertical
2390.000 | 38.69 38.99 -7.53 31.16 | 31.46 | 54.00 | 74.00 | -22.84 | -42.54 | \Vertical
2310.000 | 42.00 48.76 -7.81 34.19 | 40.95 | 54.00 | 74.00 | -19.81 | -33.05 | Horizontal
2375.989 | 43.85 49.29 -7.62 36.23 | 41.67 | 54.00 | 74.00 | -17.77 | -32.33 | Horizontal
2390.000 | 39.62 45.67 -7.53 32.09 | 38.14 | 54.00 | 74.00 | -21.91 | -35.86 | Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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Date of Test: December 17, 2012 Temperature:  25°C

EUT: MID Humidity: 50%

Model No.: PC9711 Power Supply: AC 120V/60Hz

Test Mode:  802.11b Channel High 2462MHz Test Engineer: Pei

Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK | AV PEAK
2483.500 | 41.42 47.94 -7.37 34.05 | 40.57 | 54.00 | 74.00 | -19.95 | -33.43 | \Vertical
2488.774 | 42.92 49.33 -7.39 3553 | 4194 | 54.00 | 74.00 | -18.47 | -32.06 | \Vertical
2500.000 | 39.32 45.17 -7.40 31.92 | 37.77 | 54.00 | 74.00 | -22.08 | -36.23 | \Vertical
2483.500 | 38.91 44.94 -7.37 3154 | 3757 | 54.00 | 74.00 | -22.46 | -36.43 | Horizontal
2490.993 | 41.46 48.91 -7.38 34.08 | 4153 | 54.00 | 74.00 | -19.92 | -32.47 | Horizontal
2500.000 | 39.33 45.20 -7.40 31.93 | 37.80 | 54.00 | 74.00 | -22.07 | -36.20 | Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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Date of Test: December 17, 2012 Temperature:  25°C

EUT: MID Humidity: 50%

Model No.: PC9711 Power Supply: AC 120V/60Hz

Test Mode:  802.11g Channel Low 2412MHz Test Engineer: Pei
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization

(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK | AV PEAK
2310.000 | 41.69 46.75 -7.81 33.88 | 38.94 | 54.00 | 74.00 | -20.12 | -35.06 | \Vertical
2375.849 | 47.99 52.68 -7.62 40.37 | 45.06 | 54.00 | 74.00 | -13.63 | -28.94 | \Vertical
2390.000 | 47.98 52.13 -7.53 4045 | 45.62 | 54.00 | 74.00 | -13.55 | -28.38 | \Vertical
2310.000 | 38.97 44.75 -7.81 31.16 | 36.94 | 54.00 | 74.00 | -22.84 | -37.06 | Horizontal
2376.130 | 42.61 48.89 -7.62 3499 | 41.27 | 54.00 | 74.00 | -19.01 | -32.73 | Horizontal
2390.000 | 39.17 45.46 -7.53 31.64 | 37.93 | 54.00 | 74.00 | -22.36 | -36.07 | Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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Date of Test: December 17, 2012 Temperature:  25°C

EUT: MID Humidity: 50%

Model No.: PC9711 Power Supply: AC 120V/60Hz

Test Mode:  802.11g Channel High 2462MHz Test Engineer: Pei
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization

(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK | AV PEAK
2483.500 | 43.97 49.00 -7.37 36.60 | 41.63 | 54.00 | 74.00 | -17.40 | -32.37 | \Vertical
2490.993 | 41.36 47.76 -7.38 33.98 | 40.38 | 54.00 | 74.00 | -20.02 | -33.62 | \Vertical
2500.000 | 40.00 45.77 -7.40 32.60 | 38.37 | 54.00 | 74.00 | -21.40 | -35.63 | \Vertical
2483.500 | 37.95 44.98 -7.37 30.58 | 37.61 | 54.00 | 74.00 | -23.42 | -36.39 | Horizontal
2495.118 | 40.02 46.74 -7.39 32.63 | 39.35 | 54.00 | 74.00 | -21.37 | -34.65 | Horizontal
2500.000 | 36.99 44.90 -7.40 29.59 | 37.50 | 54.00 | 74.00 | -24.41 | -36.50 | Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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Date of Test: December 17, 2012 Temperature:  25°C

EUT: MID Humidity: 50%

Model No.: PC9711 Power Supply: AC 120V/60Hz

802.11n Channel Low 2412MHz

Test Mode: (20MHz) Test Engineer: Pei
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK AV PEAK
2310.000 | 41.66 47.22 -7.81 33.85 | 39.41 | 54.00 | 74.00 | -20.15 | -34.59 Vertical
2376.130 | 43.93 53.41 -7.62 36.31 | 45.79 | 54.00 | 74.00 | -17.69 | -28.21 Vertical
2390.000 | 42.02 48.73 -7.53 34.49 | 4120 | 54.00 | 74.00 | -19.51 | -32.80 Vertical
2310.000 | 39.69 45.84 -7.81 31.88 | 38.03 | 54.00 | 74.00 | -22.12 | -35.97 | Horizontal
2375.849 | 42.71 48.48 -7.62 35.09 | 40.86 | 54.00 | 74.00 | -18.91 | -33.14 | Horizontal
2390.000 | 41.22 47.35 -7.53 33.69 | 39.82 | 54.00 | 74.00 | -20.31 | -34.18 | Horizontal

Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826




Page 74 of 199

Date of Test: December 17, 2012 Temperature:  25°C

EUT: MID Humidity: 50%

Model No.: PC9711 Power Supply: AC 120V/60Hz

802.11n Channel High 2462MHz

Test Mode: (20MHz) Test Engineer: Pei
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK AV PEAK
2483.500 | 42.02 48.47 -7.37 34.65 | 41.10 | 54.00 | 74.00 | -19.35 | -32.90 | \Vertical
2492.578 | 40.00 46.75 -7.39 32.61 | 39.36 | 54.00 | 74.00 | -21.39 | -34.64 | \Vertical
2500.000 | 38.99 43.62 -7.40 3159 | 36.22 | 54.00 | 74.00 | -22.41 | -37.78 | \Vertical
2483.500 | 39.17 45.35 -7.37 31.80 | 37.98 | 54.00 | 74.00 | -22.20 | -36.02 | Horizontal
2489.566 | 40.02 46.87 -7.39 32.63 | 39.48 | 54.00 | 74.00 | -21.37 | -34.52 | Horizontal
2500.000 | 36.91 43.69 -7.40 29.51 | 36.29 | 54.00 | 74.00 | -24.49 | -37.71 | Horizontal

Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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Date of Test: December 17, 2012 Temperature:  25°C

EUT: MID Humidity: 50%

Model No.: PC9711 Power Supply: AC 120V/60Hz

802.11n Channel Low 2422MHz

Test Mode: (40MHz) Test Engineer: Pei
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBu\V/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK AV PEAK
2310.000 | 40.02 46.60 -7.81 3221 | 38.79 | 54.00 | 74.00 | -21.79 | -35.21 Vertical
2376.046 | 48.02 53.47 -7.62 40.40 | 4585 | 54.00 | 74.00 | -13.60 | -28.15 Vertical
2390.000 | 49.32 54.18 -7.53 41,79 | 46.65 | 54.00 | 74.00 | -12.21 | -27.35 Vertical
2310.000 | 40.03 46.58 -7.81 32,22 | 38.77 | 54.00 | 74.00 | -21.78 | -35.23 | Horizontal
2376.235 | 43.69 51.90 -7.62 36.07 | 44.28 | 54.00 | 74.00 | -17.93 | -29.72 | Horizontal
2390.000 | 40.33 46.24 -7.53 32.80 | 38.71 | 54.00 | 74.00 | -21.20 | -35.29 | Horizontal

Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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Date of Test: December 17, 2012 Temperature:  25°C

EUT: MID Humidity: 50%

Model No.: PC9711 Power Supply: AC 120V/60Hz

802.11n Channel High 2452MHz

Test Mode: (40MHz) Test Engineer: Pei
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK AV PEAK
2483.500 | 40.08 46.57 -7.37 32.71 | 39.20 | 54.00 | 74.00 | -21.29 | -34.80 Vertical
2493.631 | 41.08 47.82 -7.39 33.69 | 40.43 | 54.00 | 74.00 | -20.31 | -33.57 Vertical
2500.000 | 39.62 46.05 -7.40 32.22 | 38.65 | 54.00 | 74.00 | -21.78 | -35.35 Vertical
2483.500 | 39.64 45.82 -7.37 32.27 | 38.45 | 54.00 | 74.00 | -21.73 | -35.55 | Horizontal
2487.116 | 41.90 47.91 -7.38 3452 | 4053 | 54.00 | 74.00 | -19.48 | -33.47 | Horizontal
2500.000 | 38.97 44.83 -7.40 3157 | 3743 | 54.00 | 74.00 | -22.43 | -36.57 | Horizontal

Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

3. Display the measurement of peak values.

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826




ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: Star_tmp #387
Standard: FCC 15C PK
Test item: Radiation Test
Temp.(

EUT: MID

Mode:

TX Channel 1(802.11b)
Model: PCO9711

Manufacturer: Natural Sound

C)/Hum.(%) 23 C/49%

Polarization:

Power Source:

Date: 12/12/17/

Time: 4/24/26
Engineer Signature:

Distance:

3m

Horizontal

AC 120V/60Hz

Note:

Report No.:ATE20122826

110.0 dBu¥/m

100

80

70

60

50

40

30

limit1:

limit2:

20 Lol

10

0.0

2300.000 2440.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree

No- | MHz) |@Buvim)| (dB) | (dBuvim) |(@Buvim)| (aB) | %% | cm) | (deq) | Remark
1 2310.000| 4876 | -7.81 | 4095 | 7400 |-33.05| peak
2 2310.000] 4200 | 781 | 3419 | 5400 |-19.81] AVG
3 2375980| 4929 | 762 | 4167 | 7400 |-3233| peak
) 2375980| 4385 | -762 | 3623 | 5400 |-17.77] AVG
5 2390000 4567 | -753 | 3814 | 7400 |-3586| peak
6 2390.000| 3962 | -753 | 3200 | 5400 |-21.91] AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: Star_tmp #386
Standard: FCC 15C PK
Testitem: Radiation Test
Temp.(

EUT: MID

Mode:

TX Channel 1(802.11b)
Model: PC9711

Manufacturer: Natural Sound

C)/Hum.(%) 23 C/49%

Polarization: Vertical

Power Source: AC 120V/60Hz
Date: 12/12/17/

Time: 4/22/47

Engineer Signature:

Distance: 3m

Note:

Report No.:ATE20122826

1100 dBuV/m

100

90

[H1]

limit1: —

limit2: —

50
40
30
o0 Lo\
10
0.0
2300.000 2440.0 MHz
Freq. Reading Factor Result Limit |[Margin Height | Degree
No. | (MHz) |(@Buv/m)| (dB) | (dBuVim) |(dBuVim)| (dB) |C%°% | (cm) | (deg) | Remark
1 2310000 4763 | -7.81 | 3982 | 7400 |-34.18 peak
2 2310000 3900 | -781 | 3119 | 5400 |-2281| AVG
3 2376.130| 5043 | -762 | 4281 7400 |31.19] peak
4 2376.130| 4502 | 762 | 3740 | 5400 |-1660] AVG
5 2390000 3899 | -753 | 3146 | 5400 |-2254 peak
6 2390000 3869 | -753 | 3116 | 5400 |-22.84] AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290

Fax:

+86-0755-26503396

Job No.: Star_tmp #384 Polarization: Horizontal
Standard: FCC 15C PK Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/12/17/
Temp.( C)Hum.(%) 23 C/49% Time: 4/15/56
ELLTE: MID Engineer Signature:
Mode: TX Channel 11(802.11b) Distance: 3m
Model:  PC9711
Manufacturer: Natural Sound
Note:  Report No..ATE20122826
110.0  dBu¥/m
limit1: ==
100 fimit2: —
90 |
80
11 e
60
50 e e
30
20 |
10
0.0
2440.000 2600.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
he. (MHz) (dBuV/im) | (dB) | (dBuVim) |(dBuVim)| (dB) | %" | (cm) | (deg) | Remar
1 2483.500| 44.94 =137 37.57 74.00 |-36.43| peak
2 2483.500| 38.91 -7.37 31.54 54.00 |-2248| AVG
3 2490.993| 48.91 -7.38 41.53 74.00 |-3247| peak
4 2490.993| 4146 -7.38 34.08 54.00 |-19.92] AVG
b 2500.000| 45.20 -7.40 37.80 74.00 |-36.20| peak
6 2500.000| 39.33 -7.40 31.93 54.00 |-22.07| AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Page 80 of 199

Site: 966 chamber

Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: Star_tmp #385 Polarization:  Vertical
Standard: FCC 15C PK Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/12/17/
Temp.( CYHum.(%) 23 C/49% Time: 4/18/12
ELFT: MID Engineer Signature:
Mode: TX Channel 11(802.11b) Distance: 3m
Model:  PC9711
Manufacturer: Natural Sound
Note:  Report No.:ATE20122826
1100 dBuV/m
fimit1: ——
100 limit2: —_
2 5
80
41 S
60
50 / ...................................................................................................................
0 Yool SRR i W B s |
30
200 b
10
0.0
2440.000 2600.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | (MHz) | (dBuv/m)| (dB) | (dBuvim) |(dBuVim)| (dB) | ' | (cm) | (deg) | Remark
1 2483.500| 47.94 -7.37 40.57 74.00 |-33.43| peak
2 2483.500) 4142 -7.37 34.05 5400 |-19.95| AVG
3 2488.774| 49.33 -7.39 41.94 74.00 |-32.06| peak
4 2488.774| 4292 -7.39 35.53 54.00 |-18.47| AVG
5 2500.000| 45.17 -7.40 TT 74.00 |-36.23| peak
6 2500.000f 39.32 -7.40 31.92 54.00 |-22.08| AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model: PC9711
Manufacturer: Natural Sound

AC 120V/60Hz

Job No.: Star_tmp #380 Polarization: Horizontal
Standard: FCC 15C PK Power Source:

Testitem: Radiation Test Date: 12/12/17/

Temp.( C)Hum.(%) 23 C/49 % Time: 4/01/53

EUT: MID Engineer Signature:
Mode: TX Channel 1(802.11g) Distance: 3m

Note:  Report No.:ATE20122826

110.0 dBuV/m

limit1: —
100 limit2: =
20
80
70
1]
50
40
10
0.0
2300.000 2440.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | (MHz) |@Buvim)| (dB) |(dBuV/m)|(dBuV/im)| (dB) | =™ | (cm) | (deg) | Remark
1 2310.000| 4475 | -7.81 | 3694 | 7400 |-37.06] peak
2 2310000] 3897 | 781 | 3116 | 5400 |22.84 AVG
3 2376.130| 4889 | -7.62 | 4127 | 7400 |-32.73| peak
4 2376.130| 4261 | 762 | 3499 | 5400 |-19.01] AVG
5 2390.000| 4546 | 753 | 3793 | 7400 |-36.07| peak
6 2390.000] 3917 | 753 | 3164 | 5400 |-22.36] AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290

Fax:

+86-0755-26503396

TX Channel 1(802.11g)
Model: PC9711
Manufacturer:

Job No.: Star_tmp #381
Standard: FCC 15C PK
Testitem: Radiation Test
Temp.(

EUT: MID

Mode:

Natural Sound

C)YHum.(%) 23 C/49 %

Polarization:

Time: 4/05/06
Engineer Signature:

Distance:

3m

Vertical
Power Source: AC 120V/60Hz
Date: 12/12/17/

Note:

Report No.:ATE20122826

110.0 dBu¥/m

100

90

80

70

60

50

40

limit1:

limit2:

B e s e e e e
2 Voo N
10
0.0
2300.000 2440.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | (MHz) | (@Buvim)| (dB) | (dBuVim)|(dBuvim)| (aB) |P#°™ | (cm) | (deg) | Remark
1 2310.000| 4675 | 781 | 3894 | 7400 |-35.08 peak
2 2310.000| 4160 | -781 | 3388 | 5400 |-2012] AVG
3 2375.849| 5268 | 762 | 4506 | 7400 |-28.94 peak
4 2375.849| 4799 | -762 | 4037 | 5400 |-13.63] AVG
5 2390.000| 5315 | 753 | 4562 | 7400 |-2838 peak
6 2390.000| 4798 | 753 | 4045 | 5400 |-1355 AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Star_tmp #383
Standard: FCC 15C PK

Test item: Radiation Test
Temp.(

EUT: MID

Mode:

Natural Sound

C)Hum.(%) 23 C/49%

TX Channel 11(802.11g)
Model: PC9711
Manufacturer:

Polarization:

Power Source:

Date: 12/12/17/

Time: 4/12/59
Engineer Signature:

Distance:

3m

Horizontal

AC 120V/60Hz

Note:

Report No.:ATE20122826

110.0 dBuV/m

limit1: —
100 limit2: —
90
80
70
60
50
40
30
S b e smnanalbe e el e s s e s s
10
0.0
2440.000 2600.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) |(dBuvim)| (@B) | (@Buvim) |(@Buvim)| (dB) | % | cm) | (deg) | Remak
1 2483500| 4498 | -7.37 | 37.61 7400 |-36.39| peak
2 2483500| 37.95 | -737 | 3058 | 54.00 |-2342| AVG
3 2495.118| 4674 | -7.39 | 3935 | 74.00 |-34.65| peak
3 2495.118| 4002 | -7.39 | 3263 | 5400 |-21.37| AVG
5 2500.000| 4490 | -7.40 | 3750 | 7400 |-36.50| peak
6 2500.000| 36.99 | -7.40 | 2959 | 54.00 |-2441| AVG
FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290

Fax:

+86-0755-26503396

Job No.: Star_tmp #382 Polarization: Vertical
Standard: FCC 15C PK Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/12/17/

Temp.( C)Hum.(%) 23 C/49% Time: 4/08/08

EUT: MID Engineer Signature:

Mode: TX Channel 11(802.11g) Distance: 3m

Model: PC9711

Manufacturer. Natural Sound

Note:  Report No.:ATE20122826

110.0 dBuV/m

limit1: —_—
100 limit2: —
90
80
70
60
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Freq. Reading Factor Result Limit |Margin Height | Degree
No. | (MHz) |(@Buv/im)| (dB) |(dBuV/im) |(dBuV/m)| (dB) | P | (cm) | (deg) | Remark
1 2483500 4900 | -7.37 | 4163 | 7400 |-3237| peak
> 2483500 4397 | 737 | 3660 | 5400 |-17.40] AVG
3 2490003 47.76 | 738 | 4038 | 7400 | 3362 peak
3 2490003 4136 | 738 | 3308 | 5400 |=2002 AVG
5 2500.000| 4577 | 740 | 3837 | 7400 |-3563| peak
6 2500.000] 4000 | 740 | 3260 | 5400 |=2140 AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: Star_tmp #388 Polarization: Horizontal
Standard: FCC 15C PK Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 12/12/17/

Temp.( C)YHum.(%) 23 C/49% Time: 4/27/12

EUT: MID Engineer Signature:

Mode: TX Channel 1(802.11n) Distance: 3m

Model:  PC9711

Manufacturer: Natural Sound

Note:  Report No.:ATE20122826
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Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) | (@Buvim)| (dB) | (dBuvim) |(dBuvim)| (aB) | "™ | cm) | (deg) | Remark
1 2310.000| 4584 | -7.81 | 3803 | 7400 |-35.97| peak
2 2310.000| 39690 | -7.81 | 3188 | 5400 |22.12| AVG
3 2375.849| 4848 | 762 | 4086 | 7400 |-33.14 peak
3 2375849 4271 | 762 | 3500 | 5400 |-1891| AVG
5 2390.000| 4735 | 753 | 3982 | 7400 |-34.18| peak
6 2390.000| 4122 | -753 | 3369 | 5400 |-20.31| AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



ACCURATE TECHNOLOGY CO., LTD.
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Site: 966 chamber

Tel:+86-0755-26503290

Fax:

+86-0755-26503396

Job No.:

Star_tmp #389
Standard: FCC 15C PK

Polarization:

Power Source: AC 120V/60Hz

Vertical

Testitem: Radiation Test Date: 12/12/17/
Temp.( C)/Hum.(%) 23 C/49 % Time: 4/31/39
ELT: MID Engineer Signature:
Mode: TX Channel 1(802.11n) Distance: 3m
Model: PC9711
Manufacturer: Natural Sound
Note:  Report No.:ATE20122826
1100 dBu¥/m
limit1: —
100 limit2: —
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Freq. Reading Factor Result Limit  |Margin Height | Degree
No. | MHz) |(@Buvim)| (dB) |(dBuvim) |(@Buv/im)| (dB) | P | (cm) | (deg) | Remark
1 2310.000| 47.22 -7.81 39.41 74.00 |-34.59| peak
2 2310.000| 41.66 -7.81 33.85 54,00 |-20.15| AVG
3 2376.130| 53.41 -7.62 4579 74.00 |-28.21| peak
4 2376.130| 43.93 -7.62 36.31 5400 |-17.69| AVG
5 2390.000| 48.73 -7.53 41.20 74.00 |-32.80| peak
6 2390.000| 42.02 -7.53 34.49 5400 |-19.51] AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg.A.Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Star_tmp #391
Standard: FCC 15C PK

Testitem: Radiation Test
Temp.(

EYUT: MID

Mode:

Natural Sound

C)HUM.(%) 23 C/49%

TX Channel 11(802.11n)
Model: PC9711
Manufacturer:

Polarization:

Power Source:
Date: 12/12/17/

Time: 4/36/42
Engineer Signature:

Distance:

3m

Horizontal

AC 120V/60Hz

Note:

Report No.:ATE20122826

110.0 dBuV/m

limit1: —
100 limit2: —
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2440.000 2600.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. | (MHz) | (dBuvim)| (dB) |(dBuV/m) |(@Buvim)| (@B) | ¥ | (cm) | (deg) | Remark
1 2483.500| 4535 | -737 | 3798 | 7400 |-36.02| peak
2 2483500| 3917 | -737 | 3180 | 5400 |-2220 AVG
3 2489566| 4687 | -730 | 3948 | 7400 |-3452 peak
) 2489566| 4002 | -739 | 3263 | 5400 |-2137| AVG
5 2500.000| 4369 | -740 | 3629 | 7400 |-37.71] peak
6 2500.000| 3691 | -740 | 2951 5400 |-24.49] AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290

Fax:

+86-0755-26503396

Job No.:

Star_tmp #390
Standard: FCC 15C PK

Polarization:

Vertical
Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 12/12/17/
Temp.( C)Hum.(%) 23 C/49 % Time: 4/33/30

EUT: MID Engineer Signature:
Mode: TX Channel 11(802.11n) Distance: 3m
Model: PC9711

Manufacturer: Natural Sound

Note:  Report No.:ATE20122826

110.0  dBuV/m
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o, (.F\E?l') (dﬂgﬁs/lf?r?) F(?ig?r (d%i%j:q) (dEL"{')fm) N}?irlg)m Detecor | "EO | Gy | Remark
1 2483500 4847 | -7.37 | 4110 | 7400 |-32.90] peak
2 2483500 4202 | 737 | 3465 | 5400 |-19.35 AVG
3 2492578 4675 | 739 | 3936 | 7400 |-34.64| peak
4 2492578 4000 | -739 | 3261 5400 |-2139] AVG
5 2500.000| 4362 | -740 | 3622 | 7400 |-37.78| peak
6 2500.000| 3899 | -740 | 3159 | 5400 |-22.41| AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+

86-0755-26503290

Fax:+86-0755-26503396

Job No.:

Star_tmp #395
Standard: FCC 15C PK

Testitem: Radiation Test
Temp.(

EUT: MID

Mode:

Natural Sound

C)/Hum.(%) 23 C/49%

TX Channel 3(802.11n)40MHz
Model: PC9711
Manufacturer:

Polarization:

Power Source:

Date: 12/12/17/

Time: 4/50/16
Engineer Signature:

Distance:

3m

Horizontal

AC 120V/60Hz

Note:

Report No.:ATE20122826

1100 dBuV/m

limit1: —_—
100 limit2: —
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2300.000 2490.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuv/m) |(dBuvim)| (dB) | "= | ©m) | (ceq) | Remerk
1 2310.000] 4658 | -7.81 | 3877 | 7400 |-3523| peak
2 2310000] 4003 | 781 | 3222 | 5400 |-21.78] AVG
3 2376.235| 5190 | -762 | 4428 | 7400 |-2972| peak
4 2376.235| 4369 | 762 | 3607 | 5400 |-17.93 AVG
5 2390.000| 4624 | 753 | 38.71 74.00 |-35.29| peak
6 2300.000] 4033 | 753 | 3280 | 5400 |-2120] AVG
FCC ID: PWK-PC9711 ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290

Fax:

+86-0755-26503396

Job No.: Star_tmp #394
Standard: FCC 15C PK
Test item: Radiation Test
Temp.(

ELLE: MID

Mode:

Natural Sound

C)Hum.(%) 23 C/49%

TX Channel 3(802.11n)40MHz
Model: PC9711
Manufacturer:

Polarization:

Power Source:

Date: 12/12/17/

Time: 4/46/04
Engineer Signature:

Distance:

3m

Vertical
AC 120V/60Hz

Note:

Report No.:ATE20122826

110.0 dBuV/m
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Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) | (dBuV/m)| (dB) |(dBuV/m) |(dBuV/im)| (dB) | %" | (cm) | (deg) | Remark
1 2310.000| 4660 | -7.81 | 3879 | 7400 |3521| peak
2 2310.000| 4002 | 7.81 | 3221 5400 |21.79] AVG
3 2376.046| 5347 | -762 | 4585 | 7400 |-28.15 peak
2 2376.046| 4802 | -762 | 4040 | 5400 |-13.60] AVG
5 2390.000| 5418 | -753 | 4665 | 7400 |-27.35 peak
6 2300.000| 4932 | 753 | 4179 | 5400 |-1221| AVG

FCC ID: PWK-PC9711

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20122826



